

Cymevene®

Ganciclovir

Antiviral

Composition

Active ingredient: ganciclovir

Pharmaceutical form and quantity of active substance per unit

Each rubber-stoppered glass vial contains 500 mg ganciclovir as ganciclovir sodium.

Powder for concentrate for solution for infusion.

Indications and potential uses

Cymevene is indicated for the treatment of life-threatening, or sight-threatening CMV infections in immunocompetent patients. These infections include retinitis, colitis, pneumonia, other visceral involvement and systemic infections without documented visceral involvement. Cymevene is also indicated for the treatment of CMV established only in severe CMV infections, but not in congenital or neonatal CMV disease or in CMV infections in non-immunocompetent patients.

Cymevene is indicated for the prevention of CMV disease following heart, lung and heart-lung transplantation.

In order to confirm the etiological diagnosis, suitable laboratory tests (urine, blood, tissue biopsy) should be performed. When retinitis is suspected, the diagnosis should be based on the presence of typical retinal damage in combination with positive cultures in blood and/or urine. In the absence of CMV infection, the diagnosis should not be made purely on the basis of the presence of antibodies or histological lesions such as viral inclusion in a biopsy sample.

Dosage and administration

Standard dosage

Initial therapy

Adult patients: 10 mg/kg as an i.v. infusion over one hour, every 12 hours (10 mg/kg/day) for 14–21 days in patients with normal renal function.

Management of relapse

Adults: Patients whose immune system has not recovered and who are therefore at risk of relapse may be given a dosage of 6 mg/kg over 5 days per week.

Special drug interactions

Drugs with renal impairment
Depending on their creatinine clearance, patients with renal impairment receive the doses shown in the following table:

Creatinine clearance (ml/min)	Initial dose (mg/kg)	Maintenance dose (mg/kg)
> 70	5.0 (twice daily)	5.0 (once daily)
50–69	2.5 (twice daily)	2.5 (once daily)
25–49	1.25 (twice daily)	1.25 (once daily)
10–24	1.25 (once daily)	0.625 (once daily)
< 10	1.25 (three times weekly)	0.625 (three times weekly)

Creatinine clearance is calculated as follows:

$$\text{Men: } \text{Cr}_{\text{est}} = [(140 - \text{age}) / \text{years}] \times \text{bodyweight [kg]} : 72 + 0.011 \times \text{serum creatinine [mmol/l]} : 72$$

Biotransformation

$\text{Cr}_{\text{est}} = 0.85 \times \text{men}$.

As dosage adjustment is recommended in patients with renal impairment, serum creatinine or creatinine clearance should be closely monitored.

Data from dialysis patients indicate that ganciclovir plasma levels are reduced by approximately 50% after hemodialysis.

Patients with leukopenia, severe neutropenia, anaemia and thrombocytopenia (neutropenia), anaemia, thrombocytopenia, bone marrow depression and aplastic anaemia have been observed in patients receiving ganciclovir.

Treatment should not be initiated if the absolute neutrophil count is less than 500 cells/ μl or the platelet count is less than 25,000 cells/ μl or the hemoglobin level is less than 8 g/dl (see *Warnings and precautions* and *Special drug interactions*).

Geriatric patients

The efficacy and tolerability of Cymevene have not been investigated in elderly patients.

As geriatric patients often exhibit renal impairment, ganciclovir should be administered with particular attention to their renal function (see *Special dosage instructions*, *Patients with renal impairment*).

Pediatric Patients

Ganciclovir is not yet approved for treatment of pediatric patients under 18 years of age because of lack of clinical experience (see *Warnings and precautions*).

The safety and efficacy of ganciclovir in pediatric patients, including the treatment of congenital or neonatal CMV infections, has not been established.

There is no information available on the use of ganciclovir in pediatric patients.

Prevention of primary CMV infection in solid organ transplant recipients

Because of its low t_{1/2} (9–11 h) and short half-life, ganciclovir must be maintained at a therapeutic level for at least 100 days after transplant.

The potential benefit of the treatment should justify the cost of the drug (see *Pharmacogenetics in special patient groups*).

Method of administration

Do not administer by rapid intravenous injection, since the toxicity of Cymevene may be increased.

Excessive plasma concentrations may result in severe tissue irritation due to the high pH (9–11) of Cymevene solution.

Contraindications

Cymevene is contraindicated in patients who are hypersensitive to ganciclovir, valganciclovir or any of the excipients.

Cymevene should not be given in neutropenia below 500/ μl or in thrombocytopenia below 25,000/ μl .

Cymevene is contraindicated during pregnancy and lactation and in men who wish to father a child.

Warnings and precautions

Cross-sensitivity

Due to the similarity of the chemical structure of ganciclovir, acyclovir, and the two penciclovir, a cross-sensitivity to these substances is possible. Therefore caution is indicated when Cymevene is prescribed for patients with known hypersensitivity to acyclovir, penciclovir or the two penciclovir valganciclovir (see *Interaction with other medicinal products*).

Because of its relatively high toxicity, ganciclovir should only be used in severe CMV infections and not in other viral diseases. Nursing staff should observe particular caution when handling ganciclovir, since it is a potent carcinogen.

Management, pregnancy, lactation, fertility and contraception

In animal studies, ganciclovir was found to be mutagenic, teratogenic and carcinogenic, and had an adverse effect on fertility.

Cymevene should therefore be considered a potential teratogen and carcinogen, in humans, with the potential to cause birth defects and cancers. Both oral and topical and systemic routes of administration may cause temporary or permanent inhibition of spermatogenesis (see *Preclinical data, pregnancy and lactation, Undesirable effects and Administration*).

Before treatment with ganciclovir is initiated, patients should therefore be aware of the potential risks to the unborn child. Women of childbearing age should use reliable methods of contraceptive, preferably two methods, during and for at least 30 days after treatment. Sexually active men must be warned to use barrier methods of contraception during treatment with Cymevene and for at least 90 days afterwards (see *Pregnancy and lactation*).

Therefore, these drugs should not be administered concomitantly with ganciclovir unless the potential benefits outweigh the potential risks (see *Warnings and precautions*).

Bone marrow aplasia

Cymevene should be used with caution in patients with pre-existing hematological cytopenia or a history of drug-related hematological cytopenia, or in patients receiving radiotherapy.

Neutropenia (less than 1000/mm³) occurs in 18% of patients treated with Cymevene. It usually occurs during the first or second week of initial treatment and before administration of a cumulative dose of 200 mg/kg. The leukocyte count generally returns to normal within 10–14 days of discontinuation of treatment.

Since no relationship has been found between the frequency of neutropenia and the leukocyte count before treatment, this risk cannot be predicted by the leukocyte count at baseline.

Thrombocytopenia (less than 50,000/mm³) is observed in 10% of patients. Severe leukopenia ($< 500/\mu\text{l}$) occurs in 1% of patients who have been treated with immunosuppressants in AIDS patients.

The risk of thrombocytopenia is greater if the initial platelet count is less than 100,000/mm³.

Severe leukopenia, neutropenia, anaemia, thrombocytopenia, bone marrow failure and aplastic anaemia have been observed in patients treated with Cymevene. Therefore, treatment should be discontinued if the leukocyte count is less than 5000/mm³ or the platelet count is less than 25,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than 8 g/dl (see *Undesirable effects*).

It is recommended that treatment be discontinued if the leukocyte count is less than 1000/mm³ and the platelet count is less than 50,000/mm³ or the hemoglobin level is less than

Table 4: Masked assessment of fundus photographs at week 4 of study WY15376

	Cymevene® i.v.	Valcetyl®
Assessment of CMV retinitis progression at week 4	n=80*	n=80
Progression	7	7
No progression	63	64
Decrease	2	1
Treatment stopped because of adverse events	1	1
Did not attend for review	1	1
CMV not confirmed at baseline examination or photographs not assessable at baseline	6	5

Maintenance therapy of CMV retinitis

No comparative clinical data are available regarding the efficacy of Valcetyl in the maintenance therapy of CMV retinitis, since in study WY15376, Valcetyl was discontinued after 4 weeks of treatment and after week 4. Nevertheless, the area under the plasma-concentration-time curve (AUC) of ganciclovir after administration of 900 mg/m²/day for 4 weeks was similar to that obtained after intravenous administration of 5 mg/kg ganciclovir (Cymevene®) once daily. Although the C_{max} of ganciclovir after administration of valcetyl was lower than that after administration of ganciclovir, it is higher than the C_{max} achieved after oral administration of ganciclovir. The use of valcetyl for maintenance therapy of CMV retinitis is similar to that of two of those that are licensed for use in the maintenance therapy of CMV retinitis.

The mean AUC_{0-t} of ganciclovir after administration of 900 mg/m²/day for 4 weeks was 226 (16%) days in the group receiving induction and maintenance therapy with Valcetyl and 120 (26) days in the group receiving induction and maintenance therapy of intravenous ganciclovir and maintenance therapy with Valcetyl.

Although no directly comparable data are available, use of Valcetyl can be considered to provide similar results to those that are achieved with recommended doses of intravenous ganciclovir, which has been shown to be effective in the treatment of CMV retinitis. The AUC of ganciclovir has been shown to correlate with time to progression of CMV retinitis.

Pharmacokinetics

Because of the relatively high toxicity, no pharmacokinetic studies have been performed in healthy volunteers. Consequently, all data are from patients.

The mean exposure (AUC_{0-t}) reported following dosing with a single 1-hour intravenous infusion of 5 mg/kg ganciclovir in HIV+ CMV+ patients or in adult AIDS patients ranged from 18.6 to 26.9 µg·h/ml. In this patient population peak plasma concentrations (C_{max}) were 3.9 to 4.0 µg/ml.

Absorption

Not applicable.

Distribution

After intravenous administration of ganciclovir, the volume of distribution is correlated with body weight. Values for the steady-state volume of distribution ranged from 0.54 to 0.87 l/kg. Ganciclovir enters the central compartment and crosses the blood-brain barrier. The precise distribution of the drug into the various tissues has not been determined. At autopsy ganciclovir has been found to be concentrated in the kidneys, with similar quantities in the liver, lungs and testes. Total plasma protein binding is 2-2% for ganciclovir and may be impaired by 0.5 and 51 µg/ml.

Metabolism and elimination

Ganciclovir is biologically unstable.

Rapid excretion of the drug by glomerular filtration and active tubular secretion is the major route of elimination of ganciclovir. In patients with normal renal function, more than 99% of intravenous ganciclovir is excreted in the urine within 24 hours. In patients with normal renal function, systemic clearance ranged from 2.64 ± 0.38 ml/min/kg (n=15) to 4.52 ± 0.69 ml/min/kg (n=15) to 3.48 ± 0.68 ml/min/kg (n=20), corresponding to 90%-105% of administered ganciclovir. Half-lives in patients with normal renal function ranged from 2.75 ± 1.29 (n=6) to 3.98 ± 1.78 hours (n=8).

Pharmacokinetics in special patient groups**Patients with renal impairment**

Renal impairment leads to decreased clearance of ganciclovir and a corresponding increase in terminal half-life.

Creatinine clearance (ml/min)	Number of subjects	AUC _{0-t} (µg·h/ml)	C _{max} (µg/ml)	t _{1/2} (h)
> 70	8	27.8 ± 7.0	5.66 ± 1.61	3.46 ± 0.76
50-70	6	25.3 ± 23.2	6.88 ± 2.54	4.85 ± 1.36
20-50	6	10.7 ± 1.4	2.04 ± 0.52	10.2 ± 4.4
< 20	6	99.7 ± 54.8	7.08 ± 1.06	12.8 ± 5.2
11-20	6	252 ± 61	8.54 ± 1.20	21.8 ± 5.2

Therefore, dose adjustment is required (see *Dosage and administration* and *Warnings and precautions*).

Whole body clearance of ganciclovir shows a linear correlation with creatinine clearance. Mean systemic clearance values of 2.1, 1.0 and 0.3 ml/min/kg, respectively, were measured in patients with mild, moderate and severe renal impairment. The clearance of ganciclovir is increased in patients with renal impairment. In patients with severe impairment, the clearance is reduced 10-fold (see *Dosage and administration*, *Special dosage instructions: Patients with renal impairment*).

Liver transplant recipients

The pharmacokinetics of valganciclovir in stable liver transplant recipients were investigated in an open-label four-part crossover study (n=28). The absolute bioavailability of ganciclovir from valganciclovir was 100%. The absolute bioavailability of ganciclovir taken with a meal was approximately 60%, in agreement with estimates obtained in other patient populations. Ganciclovir AUC_{0-t} (n=28) was found to be achieved by 5 mg/kg intravenous ganciclovir in liver transplant recipients.

Diabetes patients

In a 4-hour pharmacokinetic study, plasma concentrations of ganciclovir were measured in healthy volunteers (see *Pharmacokinetics*, *General principles*).

During intermittent hemodialysis, estimates for the clearance of ganciclovir ranged from 42 to 92 ml/min, resulting in a dialyzer half-lives of 3.3 to 4.1 h.

Estimates of ganciclovir clearance during hemodialysis in children aged 1 to 12 years (n=10) were similar but required to greater removal of ganciclovir over a dose interval. For intermittent hemodialysis, the fraction of ganciclovir removed during each dialysis session was approximately 65%.

Patients with liver failure

No pharmacokinetic studies have been conducted in patients with hepatic impairment, either with ganciclovir, and no pharmacokinetic data on such patients are available. Hepatic impairment should not influence the pharmacokinetics of ganciclovir, as ganciclovir is excreted mainly (see *Pharmacokinetics, Elimination*).

Age

The pharmacokinetics of ganciclovir were investigated in 27 neonates aged from 2 to 49 days after intravenous administration of 4 mg/kg (n=16). Mean t_{1/2} was 5.5 ± 1.0 h, mean C_{max} was 1.70 ± 0.69 µg/ml with the low end of the range, respectively. The mean steady-state volume of distribution (0.7 l/kg) and the systemic clearance (0.34 ml/h) were similar to those in adults (0.35 l/kg and 0.35 ml/min/kg with 0.69 µg/ml) were comparable to those of adults with normal renal function.

Children

Ganciclovir pharmacokinetics were also studied in 10 children with normal renal function aged between 9 months and 12 years.

The pharmacokinetic parameters of ganciclovir were the same after single and multiple (every 12 hours) intravenous doses (5 mg/kg). Exposure as measured by mean AUC_{0-t} on days 1 and 14 was 19.4 ± 7.1 and 24.1 ± 14.6 µg·h/ml, respectively. The corresponding C_{max} values were 2.0 and 2.4 µg/ml, respectively. The mean t_{1/2} was 4.5 ± 0.9 h (n=14). This range of exposure is comparable to that observed in adults. The steady-state volume of distribution after a single dose on day 1 and at the end of treatment on day 14 was 0.68 ± 0.20 l/kg. Systemic clearance on the same days of this study was 4.66 ± 1.72 ml/min/kg (day 1) and 4.86 ± 2.96 ml/min/kg (day 14). The corresponding mean values for t_{1/2} were 2.49 ± 0.57 hours (day 1) and 2.27 ± 0.73 hours (day 14). The pharmacokinetics of ganciclovir in this study are similar to those of females and adults.

Elderly patients

No studies on pharmacokinetics in elderly patients have been performed in older women (55 years of age). However, as ganciclovir is excreted mainly through the kidneys, and as renal clearance decreases with age, there will probably be reduced whole body clearance of ganciclovir, and a correspondingly increased elimination half-life of ganciclovir in elderly patients (see *Dosage and administration*, *Special dosage instructions: Elderly patients*).

Preclinical data**Toxicity, mutagenicity and carcinogenicity**

The toxicity observed in preclinical studies is similar to that of ganciclovir (cell death, cell loss) and nephrotoxicity (anuria, nephropathy, lymphocytopenia) and gastrointestinal toxicity (mucoosal cell necrosis). Further preclinical studies have shown ganciclovir to be mutagenic, carcinogenic, teratogenic, embryotoxic and teratogenic.

Although no directly comparable data are available, use of Valcetyl can be considered to provide results similar to those that are achieved with recommended doses of intravenous ganciclovir, which has been shown to be effective in the treatment of CMV retinitis. The AUC of ganciclovir has been shown to correlate with time to progression of CMV retinitis.

Additional information**Incompatibilities**

Ganciclovir precipitates in paraben-containing solutions.

This product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Stability and storage conditions of the reconstituted solution

After reconstitution of the dry substance, the solution kept in the vial at 25°C is chemically and physically stable for 12 hours. Do not refrigerate or freeze. For microbiological reasons, the reconstituted solution must be discarded after 24 hours.

Storage and storage conditions of the infusion solution

The chemical and physical stability of the ready-to-use infusion solution has been demonstrated for 24 hours at 2°C. Do not freeze. For microbiological reasons, the ready-to-use infusion solution should be stored immediately after dilution.

Special precaution for storage**Packaging and storage**

Do not store the product (dry substance) above 30°C.

Patient information and counselling

Because of the high toxicity, no pharmacokinetic studies have been performed in healthy volunteers. Consequently, all data are from patients.

Information for the healthcare professional

The toxicities observed in the treatment of CMV retinitis are similar to those of ganciclovir.

Information for the healthcare professional: the reconstituted solution

After reconstitution of the dry substance, the solution must be discarded after 24 hours. Do not freeze. For microbiological reasons, the reconstituted solution must be discarded after 24 hours at 2°C.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product must not be used after the expiry date (EXPI) shown on the pack. The medicinal product must be kept out of sight and reach of children.

Information for the healthcare professional: the infusion solution

The product

